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@ = Tubos de Acero de México, 5.A.
o: m q—m Km 433.7 Carr. México-Veracruz
— Via Xalapa
{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: mww www wa ﬂwmm_x
, 06010287 1/4
Date/Dia:  24/04/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer s Works Order N°® / Canfirmacién de Venta
087355/01
iManufacture Process /. Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extreros. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensicns / Dimensiones. Length / Longitud. Quantity / Cantidad. 4 Pcs/p= Nominal Weight / Peso Nominal
219.10 X 6.40 MM 6.00 / 6.50 MTS 33.57 KG/M
8 5/8 X 0.250 INCH 19.70 / 21.30 FT i L ; ) 22.38 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y. S, U.T.S. Y5,
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad : ! Elongation
HeatN* | SampleN°§ Ls TT | Type Size Area Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipa Ori Tamaio Seccion de Eul 0.5% .
mm mm2 ensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thin: Thin: Min % = AP}
Thigx: Thdax:
LMin: 28.50 LMin: 42.18 Max Qb
“C LMax: LMax: %
27924 [17886 |C/B| ST |Rec | L | 37.90 x 6.50 [247.67 TA 34.28 50.49 0.68 41
27924 §17887 |C/B| ST |Rec| L 37.90 % 6.60 §251.49 TA 34.30 50.37 0.68 40
Ls: Location of the le | Localizacion de la 1 C/B: Body / Cuerpo R/U: Upset ! Recalque TT: Heat Treatment / Tratamiento Térmico
Tra: Specimen with heat tresiment at Laboratory / Probeta tratada en laboratorio NR: Normalized and Tempered / Normalizado y R id TR: Q hed and Tempered / Templado y R id
N: Normalized / Normalizado A: Annealed | Recocido SR: Stress Relief / Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen / Rectangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: 1 itudinal / Longitudinal
T: Transverse | Transversal TA:Room T @l T i Ambients EUL: Ex ion Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximo Obt: Obtained / Obtenido Y.5.: Yield strength / Fluencia LMin: Logitudinal Mi I Minimo L itudinal
LMax: Longitudinal Maximum / imo Longitudinal TMin: Transverse Mini / Minimo Transversal TMax: Transverse Maximum / Maximo Transversal Min: Mini { Minimo
This is to cerify that the products describad hers in were manufactured, sampled, tested, andior insp n wilh:the ification referenced and meets the requirements in all respects: This cenificate is issued by a computerized system and it is valid with elecironic signature. On the onginal certificate the rade-mark graen colored
Tenaris' is stamped. In case the owner of the original cerificate would release a copy of it, he must altest its conformity 10 the original one, taking upon himself the responsibility for any unlawful or not allowed use, Any alteration andior faksilication will be subjactad 1o the law.
This certificate is not a declaration of origin nor may it be used as a declaration of onigin,
Este documenic cerifica que los producios descritos aqui fusron I dos. o wia i i de acwerda con la especificacion de iay face los i 1 Esle di 52 emile un sistama i y es valido con firma elecirdnica; En el cerlificads original ef lagatipo
Tenaris {verce) esiaimpreso en la hoja. En caso de que st del cerificad gL UNa pia del mismo, debara garantizar [a conformidad con el onginal, y se hace responsable per cualquier uso itegal o indebido, Cualquier alleracion wo falsificacion serd sujeta a la ley.
Esle ceriificada no s, ni pueda ser usado, como una declaracion de ongen, _ DICA 77704 0
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PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’s Order / Cliente Orden - item N*

Customer's Reference / Referencia del cliente

Manufacturer's Works Order N* / Confirmacion de Venta

087355/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface f Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud.

219.10 X 6.40 MM
8 5/8 X 0.250 INCH

6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad. 4 Pcs/p=z

Mominal Weight / Peso Nominal
33.57 KG/M
22.38 LB/FT

HARDNESS TEST

/ ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat! Colada: Required /Requendo HRC
27924 Itin. Max. 22.00 27924 Min, Max. 22.00
Sample / Muestra__17886 {End/ Ext. {sample / Muestra 17887 {End/ Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 ODVDE 1 ODIDE

Unit / Unidad MWIC §75.4 |76.7[76.6 |76.2 Unit f Unidad MWIC 74.0]76.2]76.4[75.5

HRb 1D/DI 0.0 HRb D/DI 0.0

Pipe N® / Tube N°: fLe: c/B T Er Pipe N° / Tubo NO°: |us: c/B |rr: =T
Min: Minimum / Minimo IDIDI: Int I Di / Diametro Interno Ls: Location of the ple /1 li dela Tra: Sp with heat treatment at Laboratory / Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average C/B: Body / Cuerpo NR: N i and Tempered / N lizado y R id A: Annealed / Recocido
OD/DE: Outside Diameter / Diametro externo Prom.: Promedio RIU: Upset/ Recalgue TR: Q hed and Tempered / T: ladoy R | SR: Stress Relief / Relevado de Esfuerzo
MWIC: Mid Wall / Centro Var.: Variation / Variacio TT: Heat Treat t/ Tratamiento Térmico N: Normalized /| Normalizado ST: As Rolled / Sin T i QIT: Quenched / Templado

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N® Sample N° Flattening Test
Colada N° § Muestra N° Ensavo de Aplastamiento

27924 §17886 GOOD/BUENO

27924 {17887 GOOD/BUENO
This is to certify thal the products described here in were manufaciured, sampled, tested, andior insp in ac with the i referenced and meels the requirements in all respaets. This certificate is issued by a computerized system and it ia valid with slectronic signature. . On the original cerificate the trade-mark green colored
Tenaris'is stamped. In case the owner of the original cerificate would release a copy of #, he must attest its conformity to-the criginal one, taking upon himsell the respansibility for any unlawdul or not allowsd use. Any anddor f wili be 10 the law,
This certificate is not a declaration of ongin nor may it be used as a declaration of ongin.
Este documento cedifica que los productos aqui fuercn dos, p yio inspeccionados de acusrdo con la especificacion de referencia y satisface los Esle se emite un siglema y es valide con lirma electronica, - En el cenificado ofiginal el logotipo
Tenaris {verde) estd impreso en fa hoja. En caso de que =l poseedor del que una pia del mismo, debers garantizar ia conformidad con el ariginal, y 5e hace responsable par cualquier usc Hegal o indebido. Cualquier aheracitn wo falsificacin sers sujela ala ley.
Este cerificado no es, ni puede ser usado, como una dedaracién de origen. :

_ DICA 777 040

.
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Date/Dia:  24/04/2006

-

customer / Cliente: . PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order { Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
087355/01
ﬁ?__w:c_mn“cﬂm Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad, 4 Pcs/pz Nominal Weight / Peso Nominal
219.10 X 6.40 MM 6.00 / 6.50 MTS 33.57 RG/M
8 5/8 X 0.250 INCH 19.70 / 21.30 FT 22.38 LB/FT
CHEMICAL COMPOSITION ./ COMPOSICION QUIMICA.
Composition, % Composician % .
c Mn Si Cr Mo 5 P Ni v Cu Al .w_._ As Nb Ti N 51 52 53
X 100 % 1000 X100
Heat H Max] 28 | 135 40 | 15 | 30 | 30 | 400 | 80 | 400 - 40 15 - 100 -
Colada Min 29 | 10
mmg_‘c_.m N® —ﬂ Maxj 28 135 40 15 30 30 400 80 400 40 15 100
Muestra N° Min 29 | 1o
27924
00001 H 16 69 30 7 2.3 3.1 13 50 0 118 23 B8 4 0 o 3z 0 57 o 26.1 0
17886 P 17 &7 28 8 3.1§ 2.5 14 60 o 92 22 5 3 0 a 28 0 57 0 26.3 0
.:.E | 17 67 28 8 3.14 2.4 14 60 4] a1 22 5 3 0 0 28 0 57 0 26.2 1]
H: Heat/ Colada P: Product / Producto _
S51:SUMA Nb#V+Ti 52:SUMA Mo+Cr+Ni+Cu+V 53:SUMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure/ Presion Time/ Tiempo Results / Resultado
Unit/ Unidad. Value! Valor Seconds { Segundos
PST 1830 5 satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidn de acerc. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Horno de Arco

This ts 1o cerify that the products dascribed hara in were manufaclured, sampled, tested, andfor inspected in accordance with the spacification referenced and meets the requirements in 2l respects. This certificate is issued by a computerized system and i is valid with electronic signature. On the griginal certificata the trade-mark green colored
Tenarls' is stamped. In'case tha owner of the original cenficale would release a copy of it, he must sttest its conformity 1o the original one, taking upon himself the responsibility for any unlawful or nol allowad usa. Any
. This cenificate is nat a dactaration of erigin ror may it be used as a declaration of crigin;

and/or falsification will be sulj tothe law

Este documenta cenlifica que 1og productos aqui fueron If o inspaccionados de acuende con la 300 de

ia v satisface los i requarimianios.  Este cenifi 58 emite i un sisiema v es valido con firma electdnica.  En el cenificado onginal el logotipo
Tanaris (verde) esta impraso en la hoja. En caso de que el possedor del cerificado entregue una lotecopia del mismo, deberd garantizar la conformidad con el ariginal, v 58 hace responsable por cualguier usd ilegal o indebido Cualquier alteracidn yo falsificacion sera sujela a la lay.

Este cerificade noes, ni puede ser usado, como una daclaracdn de organ. _ DICA 777 04.0]
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Date/Dia:  24/04/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Clients Orden - ftem N° Customer’'s Reference / Referencia del cliente tanufacturer's Works Order N° / Confirmacion de Venta
087355/01
{Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEARMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extrernos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 4 Pecs \ Pz MNominal Weight / Peso Nominal
219.10 X 6.40 MM 6.00 / 6.50 MTS 133.57 KG/M
8 5/8 X 0.250 INCH 19.70 / 21.30 FT 22.38 LB/FT

SUPPLEMENTARY TINFORMATION / TINFORMACION SUPLEMENTARIZ

Eléctrico-Horno de Afinacidén-Miquina de Colada Continua. Acero calmado con aluminioc.

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamientc térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén * - EMI - PLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-2003
TAMSA REF: 607899

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATACRI DEPT

Quality Systern Certified
N® 110950

This is to cenify that the products described here in wese manufactured, sampled, lested, andfor inspected in wilh {ha

and meets the raquirementsin wn_._..\mmcmn.m. This cenificate is issued by a computerized System and il is valid wilh electronic signature. On the original cerificata the trade-miark green cobored
Tenaris' iz stamped. In cage the owner of the orginal cenificate would release a copy of it, he mist attest its confomity 16 1he onginal one, taking upon himsalf the responsibility for any unlawful or not allowed use. Any =

andior ication will be subj 1o the law
This certificate is not a declaration of origin nor may it be used as 3 declaration of origin.
Este documento cenifica que los producios descritas agui Tueron _ o i i de acuerds con la espacificacidn de iay sali los . Esle cenificade se emite mead un sislama izado y es vilido con firma elecironica.  En el certificada orginal &l loaotipo
Tenarls (verde) esta impreso en lahoja. En casc de que el dal una fi

dal misrmo, debard garantizar la conformidad con ef original, y s2 hace respansable por cuakquier uso ilegal o indebide. Cualquser alteracion yio falsificacion serd sujeta a la ley
Esie cenlificado no e, ni puede sar usado, como una declaracion de origan;

u DICA 777 04 0




